Read 3094pm1.pdf text version

QUIC-STEP RETRaCTablE VEhIClE STEP ModEl VS-24-11 PaRTS and InSTRUCTIon ManUal

TM

ZICO®

3094PM1

REV. 6-26-12

Retracted

Extended

Designed specifically for use on fire and emergency vehicles. May be retrofitted onto existing apparatus. Cast aluminum step plate 24" wide x 10-3/4" deep with a non-skid surface to provide traction and safety.

Powered by a single 12-volt electric actuator. Includes a patent pending in-line locking mechanism to hold the extended step rigidly in place. Step may be wired into door interlock system to automatically extend with door opening and retract with door closing. Meets NFPA 1901-09 requirements for slip resistance and static load.

MODEL

DESCRIPTION

WT./@ IN LBS. 71.0

VS-24-11 Retractable Vehicle Step

FIGURE 1 - FIELD WIRING DIAGRAM

FIGURE 2 - ELECTRICAL SCHEMATIC

MODE OF OPERATION · providepowertoautostep EXTEND MODE: · stepwillautomaticallyextendas Soon aS ThE dooR IS oPEnEd. · stepwillremainextendedaslong aS dooR REMaInS oPEn. RETRACTED MODE: · stepwillautomaticallyretractas Soon aS ThE dooR IS CloSEd. · stepwillremainretractedaslong aS dooR REMaInS CloSEd. NOTE:

non-CIRClEd nUMbERS aRE TERMInal nUMbERS colorwithoutbrackets-wireleadcolor colorinbrackets-devicewirecolors CIRClEd nUMbERS aRE nUMbERS MaRkEd on dEVICE

Page 2

ELECTRICAL PANEL ASSEMBLY

ITEM

1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17

PART NO.

3094-005-150 3094-005-152 3094-005-154 9010-222024 9014-202000 9010-102000 3097-500-151 3094-005-156 3094-005-158 9014-201300 9010-101300 3094-005-160 9010-241310 3094-005-162 3094-005-164 3094-005-166 3094-005-168

DESCRIPTION

SUB-PANEL, 6-1/2 x 6-1/2 DIL BLOX MODULE STANDOFF #74096 SCREW, 10-32 x 1-1/2 PH PHIL. LOCKWASHER #10 HEX NUT, 10-32 POWER RELAY CR2A, CR2B, CR3A, CR3B 12V 80 AMP SPST CONTROL RELAY CR1 (12V 20/40 AMP SPDT PLUG-IN) FUSE 7.5A LOCKWASHER #6 HEX NUT, 6-32 TERM. BLOCK, 10 POS. CINCH 141 SERIES SCREW, 6-32 x 5/8 RD. HD., PHIL. TERM. JUMPER CINCH TYP 141J WIRING SET TERMINAL LABEL TERMINAL MARKING

QTY.

1 1 2 2 10 10 4 1 1 4 4 1 4 1 1 1 1

FIGURE 3 - ELECTRICAL PANEL

DIL BLOX MODULE

PART NO. DESCRIPTION

SINGLE POWER RELAY MODULE SINGLE ISO RELAY MODULE MOUNTING MODULE STUD MODULE ASSY. 2 POS CB/FUSE MODULE LOCKING WEDGE

QTY.

4 1 2 2 1 13

Page 3

CHART 1

ITEM

1 2 3 4 5 6 7 8 9 10 11 12 13a 13b 14 15 16 17 18 19 20 21

PART NO.

3094-005-101 3094-030-103 3094-005-105 3094-005-133 3094-005-113 3094-005-115 3094-005-117 3094-005-119 3094-005-121 3094-005-123 3094-005-125 3094-005-135 3094-005-137 3094-005-138 3094-005-141 3094-005-143 3097-500-181 9110-313116 9010-315032 3094-005-180 9080-003136 9080-005064 9080-003730 9080-004336 9080-004332 3094-005-182 3094-005-184 3094-005-186 3094-005-188 9080-004356 9113-171300 9113-171900 9113-172500 9113-173100 9018-173700 9112-203700 9110-221310 9110-221318 9110-221912 9110-102512 9110-102516 9018-363116 9018-103740 9114-101900 9114-112500 9114-113100 9014-113700 9014-114300 9114-105000 9170-001212 9110-363112 9014-133700 3094-005-148 3094-005-150 0000-000-112 9120-101103 3094-005-190 BASE CASTING STEP CASTING

DESCRIPTION

QTY.

1 1 1 1 1 1 2 2 2 1 1 1 1 1 1 1 2 2 1 4 2 1 1 2 4 2 1 1 1 2 8 8 10 6 1 1 4 4 8 4 4 6 1 8 16 6 3 6 3 11 2 1 1 1 1 2 1

TORQUE TUBE WELDMENT ACTUATOR ATTACH. BRACKET LINEAR ACTUATOR SHAFT, 1/2ø x 24" SLAVE ARM SHORT LINK LONG LINK KICK PANEL KICK PANEL BRACKET MOUNTING BLOCK, LINKAGE STIFFENING PLATE A STIFFENING PLATE B SWITCH EXTENSION SPACER PLATE LIMIT SWITCH SHOULDER SCREW, 5/16-18 x 1 S/S SHOULDER SCREW, 1/2 - 13 x 2/3/8-16TH. SPRING BUMPER CLEVIS PIN, 5/16 x 2-1/4 CLEVIS PIN, 1/2ø x 4 CLEVIS PIN, 3/8 x 1-7/8 CLEVIS PIN, 7/16 x 2-1/4 CLEVIS PIN, 7/16 x 2 BUSHING SHAFT, .500 ID x 5/8 OD, .1 FL, BRONZE SLEEVE, 3/8 ID x 5/8 OD x 1.625 LG., SS SPACER, .75 OD, .781 LG. x .083 WALL, ALUM. TBG. SPACER, .75 OD x 1.25 LG. x 083 WALL, ALUM. TBG. CLEVIS PIN, 7/16 x 3-1/2 HEX NUT, #6-32, ESNA LOCKNUT S/S HEX NUT, 10-24, ESNA LOCKNUT S/S HEX NUT, 1/4-20, ESNA LOCKNUT S/S HEX NUT, 5/16-18, ESNA LOCKNUT S/S HEX NUT, 3/8-16, ESNA LOCKNUT GR. 8 HEX NUT, 3/8-16, JAM S/S SCREW, #6-32 x 5/8 PAN HD. PHIL. SCREW, #6-32 x 1-1/8, PAN HD. PHIL. S/S SCREW, #10-24 x 3/4, PHIL. HD. S/S SCREW, 1/4-20 x 3/4, HEX HD. S/S SCREW, 1/4-20 x 1, HEX HD. S/S SCREW, 5/16-18 x 1, FLAT HD. SOCKET GR. 8 SCREW, 3/8-16 x 2-1/2, HEX HD. GR. 8 WASHER #10 NOM S/S WASHER, 1/4ø NOM. S/S WASHER, 5/16ø NOM. S/S WASHER, 3/8ø NOM. WASHER, 7/16ø NOM WASHER, 1/2ø NOM S/S COTTER PIN, 1/8 x 3/4 S/S SCREW, 5/16-18 x 3/4, FLAT HD. SOCKET S/S WASHER, 3/8ø NOM. GR. 8 ELECTRICAL PANEL ASSY. SUB PANEL SERIAL NUMBER LABEL DRIVE SCREW #4 x 3/16 TYPE U WARNING LABEL, ELECTRICAL SHOCK

FIGURE 4 - ACTUATOR

22 23 24 25 26 27 28 30 31 32 33 34 35 36 38 39 41 42 43 44 45 47 48 49 50 51 52 53 54

FIGURE 5 - TORQUE TUBE

55 58 59 60 61 62

Page 4

FIGURE 6 ACTUATOR RETAINER BRACKET

FIGURE 7 - MICRO SWITCHES

Page 5

FIGURE 8 LOWER ASSEMBLY

FIGURE 9 - KICK PLATE ATTACHMENT

Page 6

FIGURE 10 SIDE VIEW

FIGURE 11 - SPRINGS FIGURE 12 - UNDERSIDE OF BASE

Page 7

FIGURE 13 - SERIAL NUMBER LABEL

Page 8

Mounting to Apparatus

A. B. C. D. E. An 8" center to center hole pattern is provided in the side flanges of the base casting, centered on the 9" deep casting. Additional holes may be added as needed. Because of the component parts elevated above the base casting, a minimum of 1-3/4" is required above the center of the mounting holes. The length of the base is 21". Plates extending down from the apparatus structure that the step is mounted to must be strong enough to support 500 lbs. on the extended step. 3/8" diameter mounting hardware, a minimum of four, is required.

Maintenance

A. Semi-Annually or at Scheduled Apparatus Lube Service 1. 2. Visually inspect step for excess dirt build-up and debris. Lubricate all joints and pivots with CRC Stor & Lube long-term lubricant and rust preventative #03032. Excess lubrication should be wiped off.

www.ziamatic.com TOLL FREE: 800-711-3473 10 West College Avenue, P.O. Box 337, Yardley, PA 19067-0587 · (215) 493-3618 · FAX: (215) 493-1401

Ziamatic Corp.

*ZICO is a registered trademark for fire, safety and marine products made by Ziamatic Corp.

Copyright Ziamatic Corp. 6-12

Page 9

WARRANTY REGISTRATION

Please Mail Or Fax a COPy TO ZiCO aT 866-493-1401 TO regisTer yOur uniT

Fire deParTMenT naMe: PhOne nO. sTreeT address: CiTy: uniT MOdel nO.: serial nO. On uniT: (see Page 8 FOr lOCaTiOn) insTalled On: (vehiCle MFg.) was uniT insTalled On: new vehiCle reTrOFiTTed OnTO exisTing vehiCle delivered: (daTe) sTaTe: Fax nO. P.O. bOx: ZiP: COnTaCT PersOn:

where did yOu hear abOuT Our PrOduCT? MagaZine ad dealer

(sPeCiFy)

(sPeCiFy)

vehiCle MFg. (sPeCiFy) anOTher deParTMenT OTher

(sPeCiFy)

(sPeCiFy)

Information

10 pages

Find more like this

Report File (DMCA)

Our content is added by our users. We aim to remove reported files within 1 working day. Please use this link to notify us:

Report this file as copyright or inappropriate

1096365